SPARE PART CATALOG
————————

Miniflex

Seating system for Permobil power wheelchair

2014-05-15



2014-05-15



iniflex

Spare Part Catalog
Reservdelskatalog

CONTACT PERMOBIL:

Permobil AB

Box 120

861 23 Timra
Sverige

Tel: 060-59 59 00
Fax: 060-57 52 50

E-post: info@permobil.se

Permobil AS

Hvamsvingen 22

2013 Skjetten

Norge

TIf. 481289000

Fax. 63 84 48 50

E-post: firmapost@permobil.no

Produced and published by Permobil AB, Sweden
Edition no. 1, 2006-09
PAB: 1227-1

Permobil Inc. USA
6961 Eastgate Blvd.
Lebanon, TN 37090
USA

Phone: B00-736-0925
Fax: 800-231-3256
Email: info@permobilusa.com

Permobil Europe BV

De Doom 22

ML-6418 CX Heerlen
Netherlands

Tel: +31 (0)45 564 54 90
Fax: +31 (0) 45 564 54 91
Email; europe @ permobil.ni

2014-05-15



Spare Part Catalog Miniflex

Table of Contents

Contents Page

SBAL....oiiieiie e ernse e enan D = O
Install kit seat ........ovveiii 10-13
FOOLTESE ..o 14-17
Install kit seat and wheel kit footplate....................18 - 19
Tabletop adjustable ...........cccoceviiciviiiiiiiiinien. 20 - 21
SUPPOMS .ot 22-25
Seatbelts ..o 26-27
Ordering Information .....cccccoviviininesnsinreereennnn 28 = 29

2014-05-15



Reservdelskatalog Miniflex Innehallsiorteckning

Innehall Sida

Monteringssats SitS.........ccvvvrrieeeie i 10-13
FOSIO .o e 14 -17

Monteringssats sits och hjulsats fotplatta...............18 - 19
Bordstativ litet justerbart............c.cccceiiiiienne 20 - 21

53 (o Lo [T TR 22 .25
Sakerhetsbalten .......ocoovvvecieiieeieeeeeir s 26 - 27
Order INformation ....o.vevvvcieiies e s 28 - 29

2014-05-15



Seat

Spare Part Miniflex

2014-05-15



Spare Part Miniflex

Seat

Pos

OCONOUUAORARMRMRAMDRMADRAMDRRWWWWWWWN =2

Qty Stock Code

A A AR A A A A A A NN, 2 A aAaNRPNDN 222 A ada a2, 2 aAaRNN 22 A a N2 NN DA AR 2 2 D0 = = % 3 3 3 3 o3 3 3 3 3 3 3 3 3 3 3 3 A

306301-28-0
306302-28-0
306303-28-0
600587-99-0
306384-99-10-0
306384-99-60-0
306384-99-90-0
306385-99-60-0
306385-99-90-0
306386-99-60-0
306386-99-90-0
306381-99-30-0
306381-99-60-0
306381-99-90-0
306382-99-30-0
306382-99-60-0
306382-99-90-0
306383-99-30-0
306383-99-60-0
306383-99-90-0
306304-28-0
306305-28-0
306306-28-0
600587-99-0
602082-00-0
601159-99-0
601059-99-0

307903-28-0

601159-99-0
601059-99-0

600278-99-0
602373-99-0
600239-99-0
600228-99-0
307920-28-0

612300-99-0

600238-99-0
600227-99-0
600764-99-0
600239-99-0
600233-99-0

306199-28-1
306199-28-2
600278-99-0
307970-99-0

304946-28-0
600194-99-0
600278-99-0
600238-99-0
308021-00-30-1
308021-00-30-2
308021-00-90-1
308021-00-90-2
305866-99-0
600189-99-0
600237-99-0

305873-30-1
305873-30-2
305873-90-1
305873-90-2
307400-00-30-1
307400-00-30-2
307400-00-90-1
307400-00-90-2
305810-99-0
600184-99-0
601296-99-0
307493-99-0

1822782

Description

SEATPLATE 250x250
SEATPLATE 300x300 MFII
SEATPLATE 350x350 MFII
VELCRO HOOK SELF.ADHES
SEATCUSHION ERGO MF 25x25
SEAT CUSH ERGO 250x250
SEAT CUSHION ERGO MF
SEAT CUSH ERGO 300x300
SEATCUSHION ERGO MF 30x30
SEAT CUSH ERGO 350x350
SEAT CUSHION ERGO w*d=
BACKREST CUSHION MF 25*35
BACKR CUSH ERGO 250x350
BACKREST CUSHION MF 25x35
BACKREST CUSH MF 300*400
BACKR CUSH ERGO 300x400
BACKREST CUSHION MF 30x40
BACKREST CUSH MF 350*500
BACKR CUSH ERGO 350x500
BACKREST CUSHION MF 35x50
BACKR PLATE 250x350 MFII
BACKR PLATE 300x400 MFII
BACKR PLATE 350x500 MFII
VELCRO HOOK SELF.ADHES
EDGE MOULDING 9mm
BOLT K6S 5X12 FZB

WASH BRB 5.3x15x1.6 fzb
BACKR HINGE INCL BRACK
BACKR HINGE INCL BRACK
BACKR HINGE MFII

FEET SELF ADHESIV SJ-5027
BRACKET SEAT BELT MFII
FEET SELF ADHESIV SJ-5027
BOLT K6S 5X12 FZB

WASH BRB 5.3x15x1.6 fzb
BRACKET BACKR HINGE MFII
SET SCREW SK6SS 6x10
BOLT K6S 8x35 fzb

WASHER BRB 8.4X16 FZB
LOCK NUT M8 FZB

BACKR TILT BRACKET MFII
PLAST PLUG SFL 14
BRACKET BACKR TILT MFII
ADJ HANDLE STP-KH M6x45
BOLT MF6S 6x40 fzb
WASHER BRB 6.4X12 FZB
LOCK NUT M6 FZB

BOLT MF6S 8x20 fzb
WASHER BRB 8.4X16 FZB
NUT M6M 8 BHB FZB

SPACE TUBE 32@10/6.2
ARMR HOLDER MF
ARMR.HOLDER MFII
ARMR.HOLDER MFII

SET SCREW SK6SS 6x10
ARMR BRACE KIT MF MFII
PLAST PLUG VL 16x16

ARMR KIT SWING MC MV MF
BOLT MC6S 6x20 fzb

SET SCREW SK6SS 6x10
WASHER BRB 6.4X12 FZB
ARMR 200 MFII

ARMR 200 MFII

ARMREST MF 20cm RIGHT
ARMREST MF 20cm LEFT
BOLT KIT ARMR 200 MI-Mil
BOLT MC6S 5x10 fzb

WASH BRB 5.3x10x 1 fzb
ARMR BODY 200

ARMR PADD 200 MFII

ARMR PADD 200 MFII
ARMREST PADDING
ARMREST PADDING

ARMR 250 MFII

ARMR 250 MFII

ARMREST MF 25 cm VINYL RI
ARMREST MF 25 cm VINYL LE
BOLT KIT ARMREST 250 300
BOLT MC6S 4x12 fzb
WASHER BRB 4.3x 9 fzb
ARMR BRACK ARMR 250
ARMR BODY 250 C CllHV  *
ARMREST 250 FABRIC

Remark

Cartoon
Mesh
Skai
Cartoon
Mesh
Skai
Cartoon
Mesh
Skai

Right. Cartoon
Left. Cartoon

Right. Cartoon
Left. Cartoon
Right. Skai
Left. Skai




Spare Part Miniflex

Seat

Pos Qty Stock Code

53 1 305851-90-1

53 1 305851-90-2

54 1 307915-99-0

55 1 601159-99-0

56 1 602178-99-0

57 2 601372-99-0
58 4 601364-99-0

59 2 600227-99-0

60 2 601165-99-0

61 2 600614-99-0
62 1 601693-99-0

63 1 306351-28-90-0
63 1 306352-28-90-0
63 1

64 1 306343-28-90-0
64 1 306344-28-90-0
64 1 306345-28-90-0

Description

ARMREST PADDING 250 ClI
ARMREST PADDING 250 ClI
SEAT FRAME MFII

BOLT K6S 5X12 FZB

WASH BRB 5.3x15x1.5 fzb
BOLT K6S 6x45 fzb

WASH BRB 6.4x14x1.5 fzb
LOCK NUT M6 FZB

BOLT MC6S 5x16 fzb

NUT M6éM 5 fzb

BOOT RUBBER ACTU
BACKR KIT 250x350 MFII
BACKR KIT 300x400 MFII
BACKREST KIT 350x500
SEATPLATE KIT 250x250
SEATPLATE KIT 300x300
SEATPLATE KIT 350x350

Remark

2014-05-15



Install kit seat

Spare Part Miniflex

KOALA

M0, S90S, CH90, HEXIII8

2014-05-15



Spare Part Miniflex

Install kit seat

Pos Qty Stock Code

600736-99-0
307961-99-0

602097-99-0
305994-99-0
600764-99-0
600239-99-0
601450-99-0

OCO~NOORAWN=

600239-99-0
600202-99-0
601366-99-0

NNN-_2PPDDNNNDBE -GN

Description

BOLT K6S 6x10 fzb
MOUNTINGKIT MINIFLEX ON
PLAST PLUG VL 15x15
BOLT SK6SS 5x10
SPACER 10 Y20

BOLT MF6S 8x20 fzb
WASHER BRB 8.4X16 FZB
BOLT MLC6S 8x30 fzb
PROTECT LID INCL BRACK
WASHER BRB 8.4X16 FZB
BOLT MC6S 8x 10 fzb
BOLT K6S 4x 6 fzb

Remark

2014-05-15



Spare Part Miniflex Install kit seat

X90S, MFII

MS90, CH, HEXIII

2014-05-15



Spare Part Miniflex Install kit seat

Pos Qty Stock Code Description Remark
1 2 INSTALL KIT MFII
1 2 307959-00-0 INSTALL KIT MFII
2 2 PLAST PLUG VL 15x15
3 1 602097-99-0 BOLT SK6SS 5x10
4 2 600590-99-0 BOLT MC6S 8x 16 fzb
5 2 600273-99-0 BOLT MC6S 8x 35 fzb
6 6 600239-99-0 WASHER BRB 8.4X16 FZB
7 2 SPACER 15@20/8.4
8 2 600276-99-0 BOLT MC6S 8x 50 fzb
9 1 306346-28-0 INSTALL KIT MFII CH8 RH/LH
10 4 600705-99-0 BOLT MC6S 8x 12 fzb
11 2 600192-99-0 BOLT MC6S 6x12 fzb

2014-05-15



Spare Part Miniflex Foot rest

37-38

2014-05-15



Spare Part Miniflex Foot rest

Pos Qty Stock Code Description Remark
1 1 600228-99-0 LOCK NUT M8 FZB
2 2 600239-99-0 WASHER BRB 8.4X16 FZB
3 1 BOLT
3 1 BOLT MC6S 8x75 fzb
4 1 600195-99-0 BOLT MC6S 6x25 fzb
5 5 600238-99-0 WASHER BRB 6.4X12 FZB
6 2 600232-99-0 NUT M6M 6 fzb
7 1 SPACER 8 @15
8 1 600735-99-0 BOLT MF6S 6x25 fzb
9 1 305896-99-0 CLAMP CTRL MAN ANGLE RH/LH
10 1 600238-99-0 WASHER BRB 6.4X12 FZB
11 1 600194-99-0 BOLT MC6S 6x20 fzb
12 1 PLASTKNOB 09-10 POLYETEN
13 1 601370-99-0 BOLT K6S 6x20 fzb
14 1 302345-99-0 BUSHING LEGREST C
15 1 600227-99-0 LOCK NUT M6 FZB
16 1 ANGELSTOP FOOTPL MFII MF
17 1 EXPANDER PIN PRYM 3x12
18 1 600194-99-0 BOLT MC6S 6x20 fzb
19 1 600232-99-0 NUT M6M 6 fzb
20 3 600736-99-0 BOLT K6S 6x10 fzb
21 1 304879-99-0 FOOTPLATE HINGE MC/MHV
22 1 301470-99-0 SHAFT FOOTPLATE HINGE
23 2 600503-99-0 CIRCLIP SGA 8
24 2 600278-99-0 SET SCREW SK6SS 6x10
25 1 FOOTPL UPWARD TILT KIT
26 2 601159-99-0 BOLT K6S 5X12 FZB
27 2 600237-99-0 WASH BRB 5.3x10x 1 fzb
28 2 601059-99-0 WASH BRB 5.3x15x1.6 fzb
29 2 600226-99-0 LOCK NUT M5 FZB
30 1 600587-99-0 VELCRO HOOK SELF.ADHES
31 1 306333-99-0 INNER SECT UP HINGE SHORT
32 1 306335-99-0 OUT SECT FOOTPL BRACK
33 1 304859-28-0 Y.PROFIL FOTPL.LED KORT
33 1 304859-38-0 OUT SECT FOOTPL HINGE
34 1 306359-99-0 OUTER TUBE SHORT MAN CTRL
35 1 INNER TUBE CTRL MAN ANGLE
36 1 306280-28-0 FOOTPL 1PC MFII LEGR
37 1 602083-00-0 EDGE MOULDING 14mm
38 1 RUBBER MAT FOOTPL MF MFII
39 1 306237-99-0 INNER SECT UP HINGE LEG
40 1 306240-99-0 OUT SECT FOOTPL BRACK
41 1 306242-38-0 OUT SECT FOOTPL HINGE
42 1 306357-99-0 OUTER TUBE LONG CTRL MAN
43 1 304887-99-0 INNER TUBE CTRL MAN ANGLE
44 1 304961-28-0 FOOTPL 1PC MFII
45 1 602083-00-0 EDGE MOULDING 14mm
46 1 RUBBER MAT FOOTPL MFII

2014-05-15



Spare Part Miniflex Foot rest

2014-05-15



Spare Part Miniflex

Foot rest

Pos Qty Stock Code

1 1 601798-99-0
2 7 600238-99-0
3 1 602127-99-0
4 1
5 1
6 2 600239-99-0
7 1 600228-99-0
8 1
8 1 307664-28-0
9 1
10 1
10 1 602176-99-0
1 1 600227-99-0
12 1 307984-28-0
13 2
13 2
14 2 601296-99-0
15 2 600692-99-0
16 1
17 1 600232-99-0
18 1
18 1 307859-28-0
19 1 307969-99-0
20 1 600212-99-0
21 1
21 1 307874-99-0
22 1 307962-00-0
23 1 307963-00-0
24 1 11822838
24 1 307790-00-0

Description

ADJ HANDLE

WASHER BRB 6.4X12 FZB
WASH SCHNORR 8.4x13x0.8
BOLT MVBF 6x16 fzb

BOLT MC6S 8x80 fzb
WASHER BRB 8.4X16 FZB
LOCK NUT M8 FZB

INNER SECT LEGREST MFII
INNER SECT LEGREST MFII
SPACER TUBE 60212/6
BOLT MC6S 6x 80 fzb

BOLT MC6S 6x 80 fzb

LOCK NUT M6 FZB

LOCK DEVICE FOOTPL MFII
BOLT MRX-TT-Z 4x5 fzb
BOLT MRX-TT-Z 4x5 fzb
WASHER BRB 4.3x 9 fzb
BOLT MC6S 6x22 fzb

BOLT MRX-Z 6x30 fzb

NUT M6M 6 fzb

OUT SECT FOOTPL HINGE
OUT SECT FOOTPL HINGE
FOOTPL HINGE MFII

SET SCREW SK6SS 4x4
SPACER TUBE 70240/4
SPACER TUBE 70}40/4
FOOTPLATE SMALL MINIFLEX
FOOTPLATE LARGE MINIFLEX
FOOTSTRAP KIT

FOOT STRAP KIT

Remark

RH/LH

2014-05-15



Spare Part Miniflex Install kit seat and wheel kit foot plate

[

2014-05-15



Spare Part Miniflex

Install kit seat and wheel kit foot plate

Pos Qty Stock Code

1 2 600271-99-0
2 1 306323-28-0
2 1 306323-38-0
3 2 601353-99-0
4 2 600237-99-0
5 2 600228-99-0
6 1 306322-99-0
7 1 307337-99-0
8 1 601415-99-0
9 1 600233-99-0
10 1 306321-99-0
11 4 600232-99-0
12 4
13 1 306327-99-0
14 2 600222-99-0
15 4 600238-99-0
16 2 304815-99-0
17 1 305942-99-0
18 2 600227-99-0
19 1
19 1 306411-28-0
20 1
20 1 602367-99-0
21 4 600238-99-0
22 2 600227-99-0
23 1 602198-99-0
24 1 601372-99-0
24 1 602035-99-0

Description

CIRCLIP SGA 10

SEAT MOUNT SLIDE MF/PL
SEAT MOUNT SLIDE MF
BOLT K6S 5x10 fzb

WASH BRB 5.3x10x 1 fzb
LOCK NUT M8 FZB

BRACK INSTALL KIT MF
SPACER 5Y14/8.2

ANGLE LINK AS M 8 fzb
NUT M6M 8 BHB FZB

BOLT PS 8x125 fzb

NUT M6M 6 fzb

BOLT 6x16 STOP POLYAMID
HINGE INSTALL KIT MF
BOLT MBS 6x20 fzb
WASHER BRB 6.4X12 FZB
BUSHING Y 9

BRACE INSTALL KIT MF
LOCK NUT M6 FZB

WHEEL KIT FOOTPL MF
WHEELKIT FOOTPL MFII PL8
BOLT K6S 6x25 fzb

BOUT K6S 6x25 fzb
WASHER BRB 6.4X12 FZB
LOCK NUT M6 FZB

wheels supp frame VII

BOLT K6S 6x45 fzb

BOLT K6S 6x30 fzb

Remark

2014-05-15



Spare Part Miniflex Tabletop adjustable

©
1-15

@)

not in pic: 302719-99-0

@,«r""(i)

2014-05-15



Spare Part Miniflex

Tabletop adjustable

Pos

OCO~N~NOOORAWN =

Qty Stock Code

Ama A A A A aa A AN AW

306919-40-0
600208-99-0

601296-99-0
600225-99-0

306920-00-0

601340-99-0

306910-40-0
302719-99-0
307802-40-0

Description

BOLT MF6S 4x 8 fzb
TABLETOP ADJ.250*250
BOLT MF6S 4x10 fzb
MANUSCRIPT HOLD TABLE TOP
WASHER BRB 4.3x 9 fzb
LOCK NUT M4 FZB

TABLE HOLD SMALL

TABLE HOLD SMALL
STARHANDLE CT.47630P
BOLT K6S 8x20 fzb

WASH BRB 8.4x16x1.6 fzb
CUP SPRING 25x12.0x0.9
STARHANDLE CT.47630P
WASH BRB 6.4x12x1.5 fzb
BRACK TABLE HOLD SMAL
PLASTKNOB 09-14

TABLE SMALL ARMR

PANEL HOLD BRACK

TABLE SMALL INCL.BRACKET

Remark

RH/LH

NOT AVAILABLE
NOT AVAILABLE
NOT AVAILABLE
NOT AVAILABLE
NOT AVAILABLE
NOT AVAILABLE

NOT PICTURED
INCL 302719-99-0

2014-05-15



Spare Part Miniflex Supports

2014-05-15



Spare Part Miniflex

Supports

Pos

OCO~NOOOOUURWN=S

Qty Stock Code

A A A A A NN A A A AN 2, A AN ANN_S, 2 2 A aa NN 2 A aaa AN aAaaaNRNaNNNN2aNNDN A aANaANRNN A AR A 2

306376-10-0
306376-90-0
305739-99-99-0
306392-40-0
601557-99-0
601555-99-0

600228-99-0
306315-99-0

600740-99-0
600842-99-0
306393-40-0
602360-00-0
600238-99-0
600169-99-0
600237-99-0
305718-99-0

601170-99-0
601059-99-0

306197-30-0

601370-99-0
600238-99-0

306197-30-0

602360-00-0
600238-99-0

600237-99-0
600226-99-0

307998-90-0
308018-99-0
601181-99-0

307900-40-90-0

601193-99-0

600237-99-0
600226-99-0

600189-99-0
601059-99-0

600614-99-0

600546-99-0

601159-99-0
600237-99-0
600226-99-0
305693-28-30-0
305693-28-90-0
306314-40-10-0
306314-40-90-0
306310-40-90-0
307900-40-90-0

Description

UPHOLSTERY HEADREST MF MV
UPHOLSTERY HEADREST MC/
HEADREST CUSH BODY
HEADREST ARM MFII

NUT CYL 15/ 9x12-M6

BOLT HGS 6x40 fzb

USE 601555 HGS 6x40 FZB BOLT PSH 6x40 FZB

CUP SPRING

CUP SRPING 20x10.2x0.8
STARHANDLE CT.47630P
BOLT M6S 8x 45 fzb

LOCK NUT M8 FZB
HEADREST BRACK MFII
STARHANDLE CT.47630P
BOLT K6S 5x 8 fzb

WASH BRB 5.3x12x 1 fzb
LAT SUPP HOLDER DUAL
STARHANDLE CT.47630P
WASHER BRB 6.4X12 FZB
BOLT MC6S 5x12 fzb
WASH BRB 5.3x10x 1 fzb
LAT.SUPP ARM MFII

LAT SUPP BODY MC MHV MF
BOLT K6S 5x16 fzb

WASH BRB 5.3x15x1.6 fzb
WASH TBRSUB 6.4x22x4 fzb
UPHOLST LAT/THIGH SUPP
THIGH SUPP BODY MFII
BOLT K6S 6x20 fzb
WASHER BRB 6.4X12 FZB
THIGH SUPP BODY
PLASTKNOB 09-10 POLYETEN
UPHOLST LAT/THIGH SUPP
THIGH SUPP BRACK MC MHV
STARHANDLE CT.47630P
WASHER BRB 6.4X12 FZB
BOLT K6S 5x20 fzb *
WASH BRB 5.3x10x 1 fzb
LOCK NUT M5 FZB
UPHOLST KNEESTOP MFII
UPHOLST KNEESTOP MFII
KNEESTOP CUSH MFII
BOLT MC6S 5x25 fzb

BEAR RACE @13 NYLON
KNEESTOP MFII
KNEESROP BRACK MFII
BOLT MLC6S 5X45 BLACK
BOLT MC6S 5x45 fzb

WASH BRB 5.3x10x 1 fzb
LOCK NUT M5 FZB

BRACE KNEESTOP BRACK MFII
BOLT MC6S 5x10 fzb
WASH BRB 5.3x15x1.6 fzb
PLASTKNOB 09-13

SPRING 1.0x10x40

NUT M6M 5 fzb

KNEESTOP LOCKING MFII
SET SCREW SK6SS 5x6
KNEESTOP BRACK MFII
BOLT K6S 5X12 FZB

WASH BRB 5.3x10x 1 fzb
LOCK NUT M5 FZB

THIGH SUPP INCL BRACK
THIGH SUPP INCL BRACK
HEADREST MFII
HEADREST MFII

LATERAL SUPPORTS
KNEESTOP MFII

Remark

RH/LH

PAIR

2014-05-15



Seat belts

Spare Part Miniflex

2014-05-15



Spare Part Miniflex

Seat belts

Pos

OCO~NOORAWN=

Qty Stock Code

WNNPNN-_GNBARDMCDBRANDNODNNNONNNNDOOOONDN A

601170-99-0

600237-99-0
600226-99-0
303792-40-0
303793-99-0
600239-99-0
601340-99-0

600203-99-0

601170-99-0
600237-99-0
600226-99-0

303792-40-0
303793-99-0
600239-99-0
601340-99-0

Description

BOLT K6S 5x16 fzb
BRACK FIXLOCK

WASH BRB 5.3x10x 1 fzb

LOCK NUT M5 FZB

HOLDER SEATBELT FOURPOINT
SPACER 3Y12/8

WASHER BRB 8.4X16 FZB

BOLT K6S 8x20 fzb

SEATBELT HOLD BACK
FIXLOCK TG 40

BOLT MC6S 8x 20 fzb

BEAR RACE BUSHING @18
WASH TBRSB 8.4x26x5 fzb *
BOLT K6S 5x16 fzb

WASH BRB 5.3x10x 1 fzb

LOCK NUT M5 FZB

SEATBELT HOLD BACK
FIXLOCK TG 40

HOLDER SEATBELT FOURPOINT
SPACER 3Y12/8

WASHER BRB 8.4X16 FZB

BOLT K6S 8x20 fzb

FIXLOCK TG 40

Remark

RH/LH

2014-05-15



Spare Part Catalog Ordering Information

When you order spare parts, the following must always be specified:

*  The product model (for example, power wheelchair C300).

The description of the part.
- always use the description used in this catalog.

The entire part number.

The quantity.
NB! In sowe cases, parts gopear in the gpare part cataloy without a part mpber. This means that the part carot
be ordered from Permobil. We have, howewer, chosen to describe It for your information. Standard oomponents
such as screws, mits, washers and similar parts can be prohased in an adinary shop using the infomation in this
cataloy.

Description of Positioning list
The positiuning list consist of:

A = Indicates the sparepart-group covered by the catalog.
B = Indicates part of the sparepart-group.

= Under C there are five columns:

1 = Pos.no: Position number

2 = Pcs: Total number of given pos-no.

3 = Part no.: Part number

4 = Description:  Article name

5 = Remark: Reserved for additional information such as reservations, restrictions etc.

@ ®
|

Spare Part Catalog: C300 i Seat Tube, Fixed Position:
Reservdelskatalog | C300 ! i Fast sitsror!

: Partno. | Description Benamning Remark/iAnm.

2 i1 i  Outer tube Yiterrdr

a | 4 1820421 Cap Hatta

2014-05-15



Spare Part Catalog Ordering Information

Part
A part consists of one or more parts. If a part consists of several parts, a bracket in connection with the part's item
bubble is used to show the parts included in the part in the exploded views. See example 1.

Quantity
The quantity specified in front of a part is the total quantity for the entire product.

£
{5
o
ard .
> )
&
l
i) e D)
(;} 15 "
ek
'3! |
[iCH]
® !
= [ Lay
iy )
—_—
- F
I @
-
& i
-\Rl.:‘
@
217 '|
(i
| o
- -
=
AV e
. By .
' LE
ol o
a8 i
- T 4

Example 1:
The fixed seat tube, pos 2, includes pos 3 to 8, that are indicated in the bracket below (see above).

Example 2:

If a outer tube, pos 2, is ordered, the quantity is 1. In other words, there is just one outer tube on the chassis.
However, if you look at the number of parts included, the quantity may vary. For example, in pos 4, the complete
outer tube comprises 4 parts.

2014-05-15



Reservdelskatalog Orderinformation

Vid bestdllning av reservielar skall féljande alltid anges:

*  Produktmodell (ex.vis elrullstol C300).
+  Artikelns bendmning.
- anvand samma bendmning som i denna reservdelskatalog vid bestallning.

* Hela artikelnumret,

+  Antal

OBS! I reseruieldatalegen frefommer 1 vissa fall detaljer utan agdvet artikelmr, Dot feddr att detaljen inte gir
att bestilla frdn Bermobil, men vi har dndd walt att besiadiva dem fdr din information. Standardonponenter s som
gowr, mitter, rida och liltende detaljer len infdslaffas 1 dm axdinede detaljharkeln mad hjElp av
Iinformaticnen 1 derma katalog.,

Beskrivning av positionslistor
Positionslistan bestar av:
A = Visar vilken produkt katalogen beskriver.

B = Visar vilken del av produkten som visas pa aktuell sida.
C = Under C finns fem kolumner:

1 = Pos.no: Positionsnummer
2 = Pes: Antal detaljer som ingar i aktuellt pos.nummer
3 = Part no.: Artikelnummer

4 = Benamning: Artikelns bendmning (svensk och engelsk bendmning)
5 = Anmarkning: Plats for ev. tillaggsinformation, férbehall etc.

7 7

Spare Part Catalog | C300 | [ seatTube, Fixed Position!
Reservdelskatalog | C300 ! i Fast sitsréri

Qe 66 o ®

Posno.: Pecs | Partno. | Description Banamning Remark/Anm.

2 i1 i  Outer tube  Yiterrdr

a | 4 1820421 Cap Hatta

2014-05-15



Reservdelskatalog Orderinformation

Artikel

En artikel bestar av en eller flera detaljer. Om en artikel bestar av flera detaljer &r det markerat | sprangskisserna
med ett klamer i anslutning till artikelns posbubbla dar det star vilka detaljer som ingdr i artikeln. se Ex 1.

Antal
Det angivna antalet framfor en artikel ar det sammanlagda antalet fér hela produkten,

-
) 3
{2}
[EET)
» (Z)
&
B
) 43
' (FESE)
LTS,
&
5]
) -
i T et &
03 I
. ®
3 ___A
\\‘.-h
o)
= 1
@
< . [
- 'D ¢
y P
D
(i o
@

Ex 1:
| fast sitsror Pos. 2, ingar poserna 3till 8 som star i klamret under. (se ovan)

Ex 2:

Bestills eftYtterrdr, pos. 2, sa star det att antalet &r 1. Det finns med andra ord bara eft ytterror pa chassit. Men
om man tittar pa antalet i ingende detaljer, s& kan antalet variera, i tex. pos 4 &r det 4 st for att ytterrdret ska vara
komplett.

2014-05-15



Notes

2014-05-15



2014-05-15



PAB no: 1227-1

2014-05-15



